

BEADBRITE RESEARCH LLC

4811 Lyons Tech Pkwy. Suite 4 Coconut Creek, FL 33073 (954) 426-2360

Certificate Of Analysis

Beige Rubber

Code: LR400

Size: 400 mesh

Lot #: XCR002-2

Sieve Test

Rotap Information:

Actual

80	0.0%
100	0.4%
120	12.0%
140	15.7%
200	27.5%
PAN	44.5%